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our signatur: Ha.

Test report no.: 2928/14

Customer: ~ SAICOS COLOUR GmbH
Subject matter: | Testing accordance
- Determination of the anti-slip property -
Workrooms and fields of activities with slip danger,
- walking method - Ramp test
- according to DIN 51130:2014-02
Subject date: 10.12.2014 |
Samples received: - 11.12.2014
test date: 11.12.2014
Name of the product: Wood floor sample 3: 9995Eco ecoline multitop
sealing, shiny
3 times applied, first film of it
universalpriming 9913Eco
Dimensions I/w [cm]: 100 x 50
Number of samples: 1 tiles
Origin: as customer
Sampling: The samples were provided by the customer.
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Determination of the anti-slip property according to DIN 51130:2014-02 "Testing of floor coverings -

Determination of the anti-slip property - Workrooms and fields of activities with slip danger,

walking method - Ramp test

Descrition of the panel:

The brown wood parquet has a level surface.

Preparation of the test cover:

A test cover, size 100 x 50 cm was seamlessly produced by laying on a self-supporting,

non-warping panel by the customer.

The cover was cleaned with a dry cloth before the start of the test.

Mean angle of inclination:

Test no.

Corrected overall angle of acceptance
DIN 51 130
increased skid risk

[°]

DA WN =

6,7
6,5
6,7
7,5
7,6
7.9

Mean value

7,2

Mean angle of inclination for

assessement group shown below:

6-10

Assessment group:

In accordance with the test results obtained pursuant to the guidelines of DIN 51130;

the tiles are to be classified in assessment group R9.

Dipl.-Ing.(FH) Ch. Hartig
Official in Char

est Office




